Electronic Filing - Received, Clerk's Office, March 25, 2009

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD
IN THE MATTER OF:

)
)
WATER QUALITY STANDARDS AND )
EFFLUENT LIMITATIONS FOR THE )
)
)
)

CHICAGO AREA WATERWAY SYSTEM RO8-9

AND THE LOWER DES PLAINES RIVER: (Rulemaking-

Adm. Code Parts 301, 302, 303 and 304 Water)

NOTICE OF FILING

To:  John Therriault, Clerk Marie Tipsord, Hearing Officer
Illinois Pollution Control Board Illinois Pollution Control Board
James R. Thompson Center James R. Thompson Center
100 West Randolph Street - Suite 11-500 100 W. Randolph, Suite 11-500
Chicago, IL 60601 Chicago, IL 60601-3218
Deborah J. Williams, Assistant Counsel Persons included on the attached
[...]
In AS96-10, the Board’s opinion noted that the Agency’s opinion was that the costs of installing
additional cooling “may not be economically reasonable when compared to the likelihood of no
improvement in the aquatic community of the UIW.”® (AS96-10, Opinion and Order, p 7). If
there will be no improvement in the aquatic community, then it is not clear what benefits will
occur from more restrictive thermal standards. The uniqueness of the Ship Canal, as outlined in
my testimony, is so apparent that a separate use category is needed. Such a use category should
recognize the existing uses and limitations of the Canal, which factors in the actual fish data on
the Ship Canal. Where the proposed Use B water quality standards will not be met, which is the
case for thermal, mercury, chlorides, and sulfates, the Board must consider whether any
improvement in the biological community will result from the adoption of these more restrictive
standards and what impact these proposed changes would have on the existing uses. The present
and abundant blunt-nose minnow, the most sensitive of the RAS species, and the thermally-
sensitive emerald shiner are already in the top five most common species collected and the
physical habitat is poor and not likely to change. Therefore, the fundamental basis behind
changing these standards appears flawed, and it ignores the impact on existing uses. Since this
set of hearings is focused on the proposed uses of the CAWS, | will not go further into the
appropriate water quality standards for the Ship Canal. But | would urge the Board to separate
the use designation for the Chicago Sanitary and Ship Canal from the other “Use B” water bodies
and examine the appropriate water quality standards based on the unique conditions of the Ship

Canal.

Thank you, this concludes my pre-filed testimony.

 UIW-Upper Illinois Waterway

19



Electronic Filing - Received, Clerk's Office, March 25, 2009

CERTIFICATE OF SERVICE

I, the undersigned, certify that on this 25th day of March 2009, I have served
electronically the attached Pre-Filed Testimony of James E. Huff, P.E., accompanying Exhibits,
and Notice of Filing upon the following person:

John Therriault, Clerk

Pollution Control Board

James R. Thompson Center

100 West Randolph Street - Suite 11-500
Chicago, IL. 60601

and by U.S. Mail, first class postage prepaid, to the following persons:

Marie Tipsord, Hearing Officer Deborah J. Williams, Assistant Counsel
Illinois Pollution Control Board Stefanie N. Diers, Assistant Counsel
James R. Thompson Center Hlinois Environmental Protection Agency
100 W. Randolph St., Suite 11-500 1021 N. Grand Avenue East

Chicago, IL. 60601 P.O. Box 19276

Springfield, IL. 62794-9276

The participants listed on the attached
SERVICE LIST

A ~g—

Ariel J. Tesher

12462512



Electronic Filing - Received, Clerk's Office, March 25, 2009

SERVICE LIST

Frederick M. Feldman
Ronald M. Hill
Margaret T. Conway

Metropolitan Water Reclamation District of

Greater Chicago
111 E. Erie St.
Chicago, IL 60611

Bill Richardson, Chief Legal Counsel

Illinois Department of Natural Resources

One Natural Resources Way
Springfield, IL 62702-1271

Keith Harley

Elizabeth Schenkier
Chicago Legal Clinic, Inc.
205 W. Monroe St., 4™ Floor
Chicago, IL 60606

Katherine D. Hodge
Monica T. Rios

Hodge Dwyer Zeman

3150 Roland Avenue

P.O. Box 5776

Springfield, IL 62705-5776

Dennis Duffield

Director of Public Works & Utilities
City of Joliet

921 E. Washington St.

Joliet, IL 60431

Claire Manning

Brown Hay & Stephens LLP
700 First Mercantile Bank Blvd.
205 S. Fifth St.

Springfield, IL 62705-2459

12462512

Matthew Dunn, Chief
Environmental Bureau

Office of the Attorney General
100 W. Randolph St., 12" Floor
Chicago, IL 60601

Ann Alexander

Natural Resources Defense Counsel
101 N. Wacker Dr., Suite 609
Chicago, IL 60606

Thomas V. Skinner
Thomas W. Dimond
Kevin Desharnais
Jennifer A. Simon
Mayer Brown LLP

71 S. Wacker Drive
Chicago, IL 60606-4637

Albert Ettinger

Jessica Dexter

Environmental Law & Policy Center
35 E. Wacker Dr.

Suite 1300

Chicago, IL 60601

Richard Kissel

Roy Harsch

DrinkerBiddle

191 N. Wacker Dr., Suite 3700
Chicago, IL 60606-1698

Charles Wesselhoft
James Harrington

Ross & Hardies

150 N. Michigan Ave.
Chicago, IL 60601-7567



Electronic Filing - Received, Clerk's Office, March 25, 2009

Frederick Keady
Vermillion Coal Company
1979 Jolms Drive
Glenview, IL 60025

Georgia Vlahos

Naval Training Center
2601A Paul Jones St.

Great Lakes, IL 60088-2845

W.C. Blanton

Blackwell Sanders LLP
4801 Main St., Suite 1000
Kansas City, MO 64112

Jerry Paulsen

Cindy Skukrud

McHenry County Defenders
132 Cass Street

Woodstock, IL 60098

Lisa Frede

Chemical Industry Council of Illinois
1400 E. Touhy Ave.

Suite 110

Des Plaines, IL 60018

Jack Darin

Sierra Club

70 E. Lake St., Suite 1500
Chicago, IL 60601-7447

Tom Muth

Fox Metro Water Reclamation District
682 State Route 31

Oswego, IL 60543

Vicky McKinley

Evanston Environmental Board
223 Grey Avenue

Evanston, IL 60202

12462512

Fred L. Hubbard
P.O. Box 12

16 West Madison
Danville, IL 61834

Kay Anderson

American Bottoms

One American Bottoms Road
Sauget, IL 62201

Robert VanGyseghem
City of Geneva

1800 South St.

Geneva, IL 60134-2203

Bernard Sawyer

Thomas Granto

Metropolitan Water Reclamation District
6001 W. Pershing Rd.

Cicero, IL 60650-4112

Fredric Andes

Erika Powers

Bames & Thornburg

1 N. Wacker Dr., Suite 4400
Chicago, IL 60606

Bob Carter

Bloomington Normal Water Reclamation
P.O. Box 3307

Bloomington, IL 61711

Kenneth W. Liss

Andrews Environmental Engineering
3300 Ginger Creek Drive
Springfield, IL 62711

Marc Miller

Jamie S. Caston

Office of Lt. Governor Pat Quinn
Room 414 State House
Springfield, IL 62706



Electronic Filing - Received, Clerk's Office, March 25, 2009

James L. Daugherty

Thorn Creek Basin Sanitary District

700 West End Avenue

Chicago Heights, IL 60411

Tracy Elzemeyer
American Water Company
727 Craig Road

St. Louis, MO 63141

James Huff

Huff & Huff, Inc.

915 Harger Road
Suite 330

Oak Brook, IL 60523

Kristy A. N. Bulleit
Brent Fewell

Hunton & Williams, LLP
1900 K Street, NW
Washington, DC 20006

Dr. Thomas J. Murphy
2325 N. Clifton St.
Chicago, IL 60614

Traci Barkley

Prairie Rivers Networks
1902 Fox Drive, Suite 6
Champaign, IL 61920

Susan Hedman
Andrew Armstrong
Environmental Counsel
Environmental Bureau

69 W. Washington St., Suite 1800

Chicago, IL 60602

12462512

Sharon Neal
Commonwealth Edison
125 S. Clark St.
Chicago, IL 60603

Irwin Polls

Ecological Monitoring and Assessment
3206 Maple Leaf Drive

Glenview, IL 60025

Susan M. Franzetti
Nijman Franzetti LLP
10 S. LaSalle St.
Suite 3600

Chicago, IL 60603

Cathy Hudzik

City of Chicago

Mayor’s Office of Intergovernmental Affairs
121 N. LaSalle St., Room 406

Chicago, IL 60602

Beth Steinhorn
2021 Timberbrook
Springfield, IL 62702

Stacy Meyers-Glen
Openlands

25 E. Washington, Suite 1650
Chicago, IL 60602



Electronic Filing - Received, Clerk's Office, March 25, 2009

ATTACHMENT 1

RESUME OF JAMES E. HUFF, P.E.

16



Electronic Filing - Received, Clerk's Office, March 25, 2009

JAMES E. HUFF, P.E.
* Vice President

Expertise: Wastewater Treatment Planning and Design
Stream Surveys/Antidegradation Analysis

Experience:

Since 1980, Mr. Huff has been vice president of Huff & Huff, Inc. responsible for projects pertaining to
wastewater treatment, design and operation, water quality studies, hazardous waste management,
groundwater and soil remediation, and compliance assessments.

Mr. Huff has directed 15 municipal wastewater treatment design projects. Examples of municipal design
projects are listed below:
- Belt filter press system for aerobic digested sludge, with sludge mixer and control system.
- Sludge storage pad with enclosure
- Bar screen
~  Grit, washer replacement
— Tertiary filter rehabilitation
- Secondary/Tertiary high flow bypass with chlorine contact tank and flow measurement and
blending
- Anaerobic digester supernatant treatment for ammonia removal using SBRs (1999 ACEC-IL
Engineering Excellence Merit Award project.)
- Conversion from chlorine to sodium hypochlorite disinfection
- Conversion of wet weather storage facilities to store-treat basins, with effluent disinfection
- In-stream high purity oxygen injection into effluent and receiving stream for increasing stream D.O
- 1 million gallon excess flow storage/treatment concrete tank for new CSO with disinfection

Mr. Huff is currently the Project Manager for preparation of a Facilities Plan for the Village of New Lenox
and in 2007 completed for the Village of Barrington a Facilities Plan that evaluated the treatment options
for future nutrient removal and the need to upgrade to Class A sludge. Mr. Huff has also conducted several
CSO studies including Long-term Control Plans, Nine Minimum Controls, O&M Plans, and Water Quality
Impact Studies. He is currently working on CMOM evaluations for three communities. Two novel in-
stream aeration systems, using high-purity oxygen on a shallow Illinois stream, were designed by the firm,
and have operated successfully for over twenty years. In stream aeration feasibility is currently being
investigated on Salt Creek under a contract with the DuPage River/Salt Creek Work Group. Mr. Huff has
also completed two value engineering projects, one on an expanded wastewater treatment plant and the
other for an excess flow holding tank to offload the sewer system. The Galesburg Sanitary District
pretreatment ordinance and revisions have been prepared under Mr. Huff’s direction.

Mr. Huff has designed industrial wastewater treatment plants ranging in size from less than one thousand
gallons per day to eight million gallons per day. He has assisted two petroleum refineries with biological
nitrification issues and evaluated the impact an industrial user’s sodium sulfate discharge would have on
the POTW, including the anaerobic sludge process. Mr. Huff directed the treatablility studies for
breakpoint chlorination for ammonia discharge in an inorganic wastewater stream from a petroleum
refinery and assisted in the full-scale start up, and directed a treatablility study evaluating another industrial
discharger’s proposed sodium sulfate discharge will have on an Indiana POTW. Mr. Huff has worked in a
variety of industries on wastewater projects, including: petroleum refineries, cosmetics, foundries, plating,
printed circuit boards, inorganic and organic chemical plants, pharmaceutical manufacturers, and meat
packing. Examples of industrial wastewater designs are listed below:



Electronic Filing - Received, Clerk's Office, March 25, 2009

- Sequential batch reactors (SBRs) for BODs/COD reduction at pharmaceutical plant, pretreatment
system subject to the Pharmaceutical Categorical Pretreatment Standards

- Replacement of a rotary drum pre-coat filter with a belt filter press for cosmetic wastewater stream,
with polymer addition

- Side stream SBR for nitrification on meat packing three-stage lagoon

- Breakpoint chlorination for ammonia removal at chemical plant, petroleum refinery and also a
meat packer

- Land application, with winter lagoon at chemical plant

- Copper removal from printed circuit board facility using sodium borohydride

- Integrated settling basin/ sludge drying beds at foundry

- Completed a preliminary engineering evaluation for a chemical plant for upgrading its overloaded
wastewater land application system, which included conversion of the winter storage lagoon to an
aerated lagoon with an anaerobic first stage lagoon

He has also designed cluster wastewater treatment systems with subsurface discharge for seven residential
developers/country clubs, an outdoor event facility, and a temple. These systems are typically 10,000 to
20,000 gpd, utilizing two SBRs, computer controlled, followed by a large leach field. These unique
systems are permitted under the IDPH under a unique experimental use permit provision.

On the Fox River, Mr. Huff was project manager for a group of municipal dischargers on a project to
collect and analyze weekly water quality samples along the river, its tributaries, and outfalls at over 30
locations to establish a better database on un-ionized ammonia levels. Mr. Huff has directed fish, mussel,
benthic, and water quality surveys for municipal, storm water, and industrial discharges located on the
following waterways: Beaver Creek, Cedar Creek, Deep Run, Flint Creek, Mississippi River, Thorn Creek,
North Kent Creek, Tyler Creek, Kiswaukee River, Chicago Sanitary & Ship Canal, and Casey Fork Creek,
and has completed antidegradation studies as part of many of these studies. Thermal studies, mixing zone
studies, and multi-part diffuser designs have been completed for a variety of clients. A thermal study on the
Illinois River is on-going. Sediment sampling, Sediment Oxygen Demand, and habitat evaluations have
been completed on Salt Creek and the DuPage Rivers.

From 2004 to 2007, Mr. Huff was the lead consultant for NIPC (now CMAP) to review FP A requests for
consistency with the Commission’s Water Quality Management Plan. Mr. Huff has completed over 150
FPA requests, including the Facilities Plan associated with these. Antidegradation and nutrients have been
two major issues on many of these applications. Mr. Huff serves on the Illinois Nutrient Technical
Advisory Committee, representing the American Council of Engineering Companies — Illinois (ACEC-IL).
Mr. Huff has been involved in eleven site specific rule changes and adjusted standards in Illinois. These
studies have included ammonia, D.O., BODs, TSS, TDS, and sulfates.

From 1987 through 1990, Mr. Huff was a part-time faculty member, teaching the senior level
environmental courses in the Civil Engineering Department at IIT-West in Wheaton, Illinois.

From 1976 to 1980, Mr. Huff was Manager of Environmental Affairs for Akzo Nobel Chemicals, a
diversified industrial chemical manufacturer. At Akzo, Mr. Huff was responsible for all environmental
activities at eight plants located throughout the United States and Canada. Technical work included
extensive biological and chemical treatability studies as well as designing new facilities, including two
wastewater pretreatment facilities, a land application system, and an incinerator system.

Previously, Mr. Huff was an Associate Environmental Engineer in the Chemical Engineering Section at IIT
Research Institute (IITRI). Much of this work involved advanced wastewater treatment development,
including applying a combination of ozone/UV treatment of cyanide, PCB's, RDX, HMX, and TNT and the



Electronic Filing - Received, Clerk's Office, March 25, 2009
use of catalytic oxidation of cyanide using powdered activated (carbon impregnated with copper in refinery
activated sludge units. At Mobil Oil's Joliet Refinery Mr. Huff was employed as an Advanced
Environmental Engineer during the construction and start-up of the largest grassroots refinery ever
constructed. Mr. Huff was responsible for wastewater training, permitting start-up, and technical support
as well as for water supply, solid waste, and noise abatement issues at the refinery from 1971 to 1973.

Membership

Illinois Association of Wastewater Agencies
American Council of Engineering Companies - IL
Environmental Committee 1999 — 2005
Chairman-June 2000-2004
Board of Directors — 2005-2009
Vice President-2007-2009
Water Environment Federation Member
Illinois Water Environment Federation
National Water Well Association

Licenses: Registered Professional Engineer- Illinois
Class 2 Wastewater Operator-lIllinois
Class K Industrial Wastewater Operator-lllinois

Education:
1966-1970 Purdue University, West Lafayette, Indiana
B.S. in Chemical Engineering
1970-1971 Purdue University, West Lafayette, Indiana
M.S.E. in Environmental Engineering
1974-1976 University of Chicago
Graduate School of Business. Part time
Honors: Omega Chi Epsilon (Chem. Engr. Honorary)
President's Academic Award
Graduated with Distinction